3

b

ORET

@

S




82350 Bullet Feeder - Pistol Kit

Part Number Description Item No. Qty.
781205 Support Foot 1 1
781208 Support Tube Lower 2 1
181219 Tube Cap 3 2
181233 10-24 x 1-1/2 BHCS 4 2z
781207 Support Tube Upper 5 1
181218 Suppert Block 6 1
186214 6-32 ¥ 1/2 SHCS 7 1
180072 1/4” Flat Washer 8 2
181234 1/4-28 % 1-1/2 BHCS q 2
781200 Bowl 10 1
181201 Hukb Right 1" 1
181202 Hub Left 12 1
187211 10-32 x 1 BHCS 13 4
181231 10-32 x 1/2 BHCS 14 4
781201 Pistol Bullet Wheel 15 1
181222 Drive Belt 16 1
181217 Motor Mount 17 1
181215 Motor 18 1
181221 Drive Pulley 19 1
181203 Pulley Cover 20 1
181237 5-40 x 3/8 BHCS 21 4
781221 Bowl Drop Tube 22 1
181206 Tube Retainer 23 1
187217 8-32 x 3/8 BHCS 24 2
186102 §-32 Hex Nut 25 2
781203 Switch Block Left 26 1
181204 Switch Block Right 27 1
189066 6-32 x 1/4 BHCS 28 2
181230 6-32 x 5/8 BHCS 29 2
187048 #10 Flat Washer 30 2
181223 Case Switch 31 1
181239 .110 Female Disconnect 3z 2z
181238 3/16 Female Disconnect 33 2
181228 4-40 x 5/8 BHCS 34 1
181227 4-40 Hex Nut 35 1
781206 Bowl Bracket 36 1
781225 Jumper Wire 37 1
109603 10-32 Hex Nut 38 -]
181220 Power Jack 39 1
189071 6-32 Hex Nut 40 2
781212 Wiper Rod 41 1
109604 1/4-28 Hex Nut 42 4
781210 Deflector Rod 43 1
181240 Deflector Spring 44 1
181236 8-32 x 3/8 Thumbscrew 45 1
181207 Bowl Caver 48 1
781226 Split Wire Loom 47 1
181235 1/4-28 x 2 BHCS 48 1
781224 Bracket Pin 49 1
181242 Continuous Spring 50 1
781215 Tube Adapter 51 1
781223 Bullet Drop Tube 52 1
781219 Bullet Die 53 1
187546 Retaining Ring 54 1
181211 Bullet Fingers 55 1
781217 Bullet Guide 56 1
787500 7/8-14 Lock Ring 57 1

-10-




Ham Mo.

Part Number Description ity .
] 81219 Bullet Die 1
2 s gl Bullet Guids 1
3 187544 Retaining Ring 1
4 ]8]1%1"%’3] ¥ Bullet Fingers 1

-11 -




